380 MXC 2000 <2000><US><657500>

ENGINE CASE
33778
39 ﬁ, 40
39 40
39 40
39 40
39
5‘*\' 38
39 38 _;/" \
{ 38
39 (\
38i<_; 38
28
011
24239% 1,5,6,25,26,29,31,32,34, 3!
IR 2 B + GETRIEBELAGER
TRANSMISSION BEARIN(
2 X 502.32.095.000, 546.3
2 X 0991 060122, 0625 201
0625 069040, 0625 062031,
0625 613742, 2 X 0625 618
46
Pos Part Number Description Additional Text Quantity
1* 54730000144 ENGINE CASE CPL.W.TRAN.BEAR'00 1.00
5 54630027000 DOWEL BUSHING 13,8X11X12 1.00
6 50130027000 DOWEL 19 X15,1X12 1.00
16 58038032110 CU-SEAL RING 9 X 13 X1 1.00
20 54630025100 CLUTCH COVER GASKET 0,5MM 1.00
25 54630017000 RETAINING PLATE 1.00
26 0015060123 HH COLLAR SCREW M 6X12 WS=8 2.00
28 55007016001 PVC-HOSE 7X10 PER METER 0.00
29 54630022000 BLEEDER FLANGE '94 1.00




30 54530001150 FLAT HEAD SCREW WITH PIN 1.00
31 0912060404 AH SCREW DIN0912-M 6X40 A2 1.00
32* 59033018000 BUSHING PIN 2000 1.00
33 54630039200 CASE GASKET 0,5MM 250-380'98 1.00
34 54634049000 RETAINING PLATE 2.00
35 0912060083 AH collar screw DIN 912 M6x8 2.00
38 0015050163 HH COLLAR SCREW M 5X16 WS=8 5.00
39 0015060453 HH COLLAR SCREW M 6X45 WS=8 525 SMR 7.00
40 0015060603 HH COLLAR SCREW M 6X60 WS=8 4.00
43 58030021000 OILDRAIN PLUG W.MAG. M 12X1,5 1.00
44 58038022000 CU-seal ring DIN7603-12X18X1.5 1.00
45* 54730040100 IGNIT.COVER GASKET 1 MM 2000 1.00
46* 54730002100 % IGNITION COVER 250-380 20 1.00
80 54630099000 GASKET SET 250-380 '99-'01 1.00

* = New part




